IMPB,

Screw set Yamaha DT50/80MX

Montage handleiding

Rear Fender

Qty - Re! - Description

2pcs Panhead screw M6x12

2pcs Panhead screw M6x20

4pcs Washer plate 6§ 5x13x1

S5pcs | 10 Washer, plate 6, 5x15x1.6
4pcs | 11 Washer. plate 6.5x20x1 6
4pcs | 12 Washer, spring 6.5x11.5x1.5
2pcs | 13 Nut, cap M6

2pcs | 1 Bolt M8x40
2pcs | 2 Washer plate 8/15/1 5
2pcs [ 3 Nut. flange M8
2pcs | 4 Bolt M6x20
2pes | 5 Bolt M6x20
ipcs | 6 Bolt M6x16
7
8
9

Senncy (OMBMAtOn 1or The SP00S%e 139

Front Fender Qty - Ref - Description

4pcs | 5 Bolt M6x20

4pcs | 11 Washer, plate 6. 5x20x1.6
4pcs | 12° Washer. spring 6, 5x11 5x1.5




IMPES,

- Ref - Description

14 Panhead, screw M6x20

15 Washer, plate 6. 5x11.3x1.5
16" Bolt M6x186

17 Washer, plate 6 5x15x1.5

Air Cleaner

Air Cleaner

Qty - Ref - Description
3pcs | 14 Panhead, screw M6x20

17 18 3pcs | 15. Washer, plate 6.5x11,3x1.5
0| X % 5pcs [ 16° Bolt M6x 16
) \_. © S5pes | 17 Washer, plate 6.5x15x1.5
= =
—0-©
17 16

Make sure to mount the screws from the
bottomside of the unit. as shown on the outline

Qty - Ref - Description

2pcs | 18 Panhead, screw M6x10
2pcs | 19 Washer plate 8 5x15x1.5mm




JMPB;.

Seat Assay Qty - Ref - Description

2pcs | 20° Bolt, flenge M8

Qty - Ref . Description

1pcs | 21 Bolt M6x12

4pcs | 22 Washer spring 6 5x11 5x1 5
1pcs | 23 Screw. panhead Méx15
1pcs | 24 Washer plate 6 5x11 3x1 5
2pcs | 25 Screw. panhead M6x20
ipcs | 26 Screw. panhead M5x20
Tpes | 27 Washer, spring 5 S5a8x1
1pcs | 28 Washer plate S Sx10x1
1pcs | 29 Screw, panhead M6x16
1pcs | 30 Washer plate 6. 5x13x1
2pcs | 31 Screw. panhead Max10
2pcs | 32 Washe: spring 4 2x6 5x1

Ignition Coil, Main Switch, Battery cover Qty - Ref - Description

o8 1pcs | 21: Bolt M6x12
4pcs | 22 Washer, spring 6.5x11 5x1 §
(i 22 1pes | 23: Screw, panhead M6x15
e/ 1pcs | 24: Washer, plate 6.5x11,3x1 5

2pcs | 25 Screw, panhead M6x20

% 9‘ 1pcs | 26. Screw, panhead M5x20

} 31 1pes | 27 Washer, spring 5.5x8x1

@ — 1pcs | 28: Washer, plate 5,5x10x1

1pcs | 29: Screw, panhead M6x16

Q_ 1pcs | 30: Washer, plate 6,5x13x1

31 2pcs | 31 Screw, panhead M4x10
0\32 2pcs | 32. Washer, spring 4,2x6,5x1

—




